



Reliable, responsive,
and recognized since 1994.

CORPORATE HEADQUARTERS

114 Lincoln Ave.
Cobleskill, NY 12043
888-680-7974
www.firetesting.com

PRODUCT LISTING

Reference No. A-443 - Encore

Status: TERMINATED - September 7, 2023

Manufacturer:

Ampine - a Division of Timber Products Company
11610 Ampine-Fibreform Road
Sutter, CA 95685

Product(s):

Encore FR and Ampine FR Particle Board

Report:

Product: 0.375" through 1.75" Thick Encore FR and Ampine FR Particle Board
Standard Tested to: ASTM E84-14, Standard Method of Test for Surface Burning Characteristics of Building
Materials;

Guardian Test Report No.: GL 44315; Report Date: 5/13/15

Test Results: Flame Spread Index = 25; Smoke Developed Index = 35; Class "A" rating

Product: .500" through 1.75" thick Encore FR and Ampine FR Particle Board

Standard Tested to: CAN/ULC-S102

Guardian Test Report No.: GL 017917, Report Date 02/09/2017

Test Results: Flame Spread Index = 25; Smoke Developed Index = 60